ALL-NATION HOBBY SHOP

M

4
i

ASSELBLY INSTRUCTICNS

The following instructicns are for the ALL-NATICN 600 H.P. Diesel
switcher. Befcre startirg kit, study drawirgs and read the following
jnstiuctions carefully.

1-The body of this Diegel is completely assembled with the following
exception. The sand box #6231, 1id #8620 and the noge casting #6323,
must be fastened to the body. This is done in the following order.
A.File front of sand DOX sides to fit the #6321 cover plate.
"The nose bracket #623 and front headlite socket are then fagtened
to the body with the #C-1500 binder head screw as shown in Fig.5.
¢.Cover is then hooked under the front deck and pulled back into
place. :
D.LiG #B820 is then soldered or glued in place (we sugest Walther's
G00) on top of the other stamping. ’
E.This assembly is then 1ocked in place with the nose casting
which is fastened with two #1404 screws thoough the #6233 bracket
jnto the tappeé holes in the back of the casting.
Refer to Fig.5 when doing the above assembly.
2-Drill two holes (using a 1/18" drill) in the marker light bracket.
Insert the two marker lights, #1606, in the holes just drilled and
carefully pein over the stud on the under side of the marker light.
Thio. will hold the markers securely in place.
3-1f coupler release rods are going to be installed, the pilots
gshould be removed, and the mounting bosses drilled, using a #64
drill., This is shown on the drawings =N
4-Two brass pins, part#C-2019, are provided for mounting the couplers.
Holes will have to be drilled in the coupler and the shank trimmed
to the desired size and shape. The pins may be bent or flattened on
the under side to prevent them falling out.
5-The bell, #1083-A, is mounted using screw, #0-1051,0-80x1/8" fil.hd.
NOTE: The bell should be removec before painting and replaced later.
6-The three steps on the 1eft side and the nand hold on the roof may
be installed if desired using a plece of .032 wire to form then.
Holes will have to,be ariiled, using a #66 drill.
7-The paint on the body will serve as & good base for any paint scheme
that you desire.
g-Headlight lenses should now be placed in position. This ig done from
the inside. The rear head light assembly should now be installec as

gshown in Fig.S.
182 N. LA SALLE ST. CHICAGO 1, ILLINOIS



©-The trucks are now assembled as shown in Fig.3. This drawirg
should be self explanatory. '
10-To mount trucks tc body, first place one #8 washer, #C-23C37, over

the king pin to act as a spacer. Then put pin through floor plate,

#4087, and lock in place with "C" washer, #C-2038, as shown in

Fig.3. The floor plates are then fastened to the body with the

four #4-40x3/16% binder head screws, #C#1402, as shown in Fig.9.
11-See power truck instructions for mounting of power transmission.

ASSEMBLY OF POWER TRANSMISSION

Follow the directions as shown in the exploded drawing with regards
to the assembly of the truck side frames to the truck bolster #4070,

The geared units should be assembled as shown in Fig.8. Before
tightening side frames, place geared unit wheels in side frame
bearing holes. Then tighten the screws s pulling side frames up to

the bolster. Mount flexible shaft, #4071, to motor using cotter pin

#C-2003, Fasten motor mounting plates, #4045, to motor, using the
four #6-32x3/16" R.H. machine screws. Assemble motor mount support
bars, #4044, to floor plates, #4087, leaving one end loose. Put
rubber grommets in holes in bars, then place motor in place and
fasten loose end of frame to the floor plate. Trucks can now be
mounted as shown in fig.3. As truck is placed in position, the

flexible shaft must be slipped into place in the square hole in the

geared unit. After unit is assembled and wired, (A.C. wiring shown
in Fig.2) it should be tested before putting on the body. The lead

weight should be placed in position and fastened as shown in Fig.4.

Unit should be kept lubricated for long life and smooth operation.
Refer to Fig.6-7-8 for the above assembly.
Assembly of FLUID DRIVE is shown in Fig.S8.

PARTS LIST FOR POWER TRANSMISSIONS

1440/1441(1442[1443[1444] 1445

#1908  Hook-up wire 1 1 2 1 1 2
#4058 power truck end,large,scale 1 X 1
#4081 . - " . Tinplate 1 1 1
#4082 - . " smBll, scale 1 1 P
#4082 2 . . » Tinplate 1 X 1
#2496  Accessories 1 X i A
#4089 Lead weight 1 3 i1 F o1 s
#4071 Flexible shaft 1 1 Rt z 3 1
#4044  Motor mount bars 2 2 ’ :
#1466 Third rail shoe 2 5
#4014  Sequence reverse 1 1
#4083 " " mounting bracket 1 :
#0-2002 Cotter key 1 R
#624R&L Motor mount bar Fluid Drive sl 2
#FD-02 Fluid Drive short B = ¥ T

Motor 1 1 i 1
#2496 To find the number of parts
4-$C0-1400 4-40 nuts needed for each separate
4-40-1403 4—40xl/4“ bind. hd. Transmission use above chart,

- = " example--for #1306 hookup
%-zg_éggé goifég/iSyR‘H‘ for #1440,would require 1
4-$#0-2033 Rubber grommets piece.For #1445- 2 pieces
4-#0-2035 4#4 lock washer
2-#0-2036 "{W washer
2-#C-2037 #8 washer .
4-$C-2038 #6 lock washer
2-#4045 Small motor mount

®ire



‘PU *TIF w9T/SXOP-P#v0% T-0#-2

190BIq JUTIUNOW JUOXJ

Jutrsed asoN

ugdwess JuUOIF i
pPTT %0Q pues
axTh dn XO0OH GOBT#-1
998109 QLOV#-2
utd 193300 2002-D#-1

(e3e1d Ut} ! 028e#
(eTe08) sIaTdNOD 9188#-2
(e3e1d uTY " " LOVH#

(ateos) a3eTd IOOTd L9OP#-C
9SUST UITTPBOH ABTOVH-2
1198 V280T#-T

utd % /SX8T# 6T0C-0%-C

*py *pUTq 49T1/LX0Y=H-20% L-D¥-¥
Py *TTF w9T/SX8HY-C-20¢ T-0F-¥
83nu  OS0VH#-¥

89UITT ISNIENW QOIT#-C
TS0T-0 °*PU "TTF w8/1X08-0-1
‘gqxed TTeWS

SQTINO pur 8393008

soweIy 9pPTs ¥

paTquessy Apod

009# ISIT SIHVd

Qoo%-T

o2o%-1
109%-T
029%-T

667 o#-T
867 a#-T
06V 2H#-1
Y009#-1

S

JIAOD Yol of

SADUA0O WO mv..eodm\ w\._l..\

pauoiipuod Jiy

dOHS ASEOH NOILVN-TIV




|

-€05/D |
JANY T TYYANVLS el rey

m.h.m ﬂl\l-lllﬂ‘ Bl \
bEOP—_ o DR - —SE0L - bram pjoy o
mm,on.u/ @ -00%/- Yyporam pjoy oy
mHB?*= m*lo | Uls\.LOLosv\on 25h 4
uo¥ G / | ,
| shor 1091-2 | | :
2002-0 i

m.\Mﬁ ' \Q.ﬁcum -
Nm\n\ 1 T B
7R BE L
amao  [oofl fmmemi |4 o |
[+] _ m “ 5 |
0
29 2
e mmauo
@ - : ®
. / mfh,/_oz.o
oY \ | BEOZD
i w P SHo¥ SOy ,,
4 wOom.u\ *
JAIHA ain7d i

Gy

NOLLVN-TIV




